AVSPARE.COM
parts catalog

8E-8562 UNIVERSAL JOINT GP S/N 7TL1-556 PART OF 8E-8545 SHAFT GP-DRIVE D9R TRACK-TYPE TRACTOR




POWER TRAIN

SHAFT GP
 
#SEBP23030280
 

8E-8562: UNIVERSAL JOINT GP

8E-8562 UNIVERSAL JOINT GP
S/N 7TL1-556
PART OF 8E-8545 SHAFT GP-DRIVE
i00416275 SEBP2303
  For full view, you need register

Parts for your D9R TRACK-TYPE TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 9P-4809 [2] SPIDER & BEARING AS  
2. 0S-0484 [8] BOLT (1/2-20X2.25-IN)  
  5P-7213 [8] WASHER-HARD (13.5X20.5X2-MM THK)  
 
#SEBP23030281
 

6T-2313: VALVE GP-PRIORITY

6T-2313 VALVE GP-PRIORITY
S/N 7BX1-549
PART OF 9W-8626 CONTROL GP-TRANSMISSION HYD
i00402408 SEBP2303
  For full view, you need register

Parts for your D9R TRACK-TYPE TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 2M-7041 [1] SLUG  
2. 0L-1351 [2] BOLT (3/8-16X0.875-IN)  
3. 9S-2792 [1] COVER  
4. 5S-4437 [1] SPOOL AS  
5. 4B-9880 [1] BALL  
6. 3D-8317 [1] RING-RETAINING  
7. 8M-1013 [1] RETAINER  
8. 4M-2381 [1] SPRING  
9. 5M-9624 B [6] SHIM (0.25-MM THK)  
  5M-9623 B [1] SHIM (0.9-MM THK)  
  5M-9622 B [1] SHIM (1.6-MM THK)  
10. 3T-3772 [1] SPRING (OUTER)  
11. 3T-3771 [1] SPRING (INNER)  
12. 6T-2307 [1] BODY-VALVE  
13. 4H-4737 [2] PIN-SPRING  
14. 8P-0311 [2] SHAFT  
  B   USE AS REQUIRED
 
#SEBP23030282
 

115-1146: VALVE GP-RELIEF

115-1146 VALVE GP-RELIEF
S/N 7TL1-556
PART OF 6Y-4943 LINES GP-POWER TRAIN OIL
i00489999 SEBP2303
  For full view, you need register

Parts for your D9R TRACK-TYPE TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 4M-8239 [1] COVER  
2. 0S-1594 [4] BOLT (3/8-16X1-IN)  
3. 8E-6927 [1] PLATE  
4. 3J-1907 [1] SEAL-O-RING  
5. 6V-3965 [1] FITTING (QUICK DISCONNECT)  
6. 6V-0852 [1] CAP-DUST  
7. 6P-3206 [1] VALVE AS-CONTROL  
8. 3P-0774 [1] GASKET  
9. 1W-9860 [1] SPRING  
10. 8J-6709 B [4] SHIM (0.25-MM THK)  
11. 8M-4992 [1] SEAL-O-RING  
12. 115-0482 [1] SPOOL  
13. 115-3514 [1] SPRING  
14. 115-1955 [1] BODY  
15. 8M-4986 [1] SEAL-O-RING  
16. 2R-4330 [1] WASHER (0.26X0.88X0.105-IN THK)  
  B   USE AS REQUIRED
 
#SEBP23030283
 

1Z-0617: BAR AR-STRIKER

1Z-0617 BAR AR-STRIKER
S/N 7TL1-556
WASTE DISPOSAL AR-REAR ONLY
CANNOT BE USED WITH REAR ATTACHMENTS
AN ATTACHMENT
i00354779 SEBP2303
  For full view, you need register

Parts for your D9R TRACK-TYPE TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 9Z-9306 Y [1] BAR AS-STRIKER  
2. 1H-4106 [1] PIN AS-DRAWBAR  
3. 8E-9289 [1] LATCH  
4. 7X-0347 [1] BOLT (5/8-11X2.25-IN)  
  3K-2889 [1] LOCKNUT (5/8-11-THD)  
5. 7X-0366 [4] BOLT (3/4-10X2-IN)  
  8T-4994 [4] WASHER-HARD (20X36.5X3.5-MM THK)  
6. 7G-6623 [1] HITCH  
7. 7X-0431 [6] BOLT (1-1/4-7X6-IN)  
  7X-0533 [6] WASHER-HARD (34X55X6-MM THK)  
8. 1Q-2441 [1] GUARD AS  
9. 6V-8536 [8] BOLT (1-1/2-6-THD)  
  7X-0537 [8] WASHER-HARD (40.5X67X6-MM THK)  
10. 8T-4835 [4] BOLT (1/2-13X2-IN)  
  5P-1076 [4] WASHER-HARD (13.5X30X4-MM THK)  
11. 5T-4896 [16] SPACER (40.5X67X12-MM THK)  
12. 9Z-9304 [2] PIN  
13. 3T-7567 [2] BAR  
  Y   SEPARATE ILLUSTRATION
 
#SEBP23030284
 

9Z-9306: BAR AS-STRIKER

9Z-9306 BAR AS-STRIKER
S/N 7TL1-556
PART OF 1Z-0617 BAR AR-STRIKER
AN ATTACHMENT
i00434556 SEBP2303
  For full view, you need register

Parts for your D9R TRACK-TYPE TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8F-3556 [4] SPACER (0.75X1.25X1-IN THK)  
2. 126-7536 [2] HINGE AS  
3. 8T-8919 [8] BOLT (1/2-13X1.75-IN)  
4. 8T-4223 [10] WASHER-HARD (13.5X25.5X3-MM THK)  
5. 1K-6872 [10] LOCKNUT (1/2-13-THD)  
6. 9Z-9286 [1] DOOR AS  
7. 9Z-9287 [1] DOOR AS  
8. 8Y-6400 Y [1] LATCH GP (T-BAR, COMPARTMENT)  
9. 5S-7382 [2] BOLT (3/8-16X1.375-IN)  
10. 126-7535 [2] HINGE AS  
11. [1] BAR  
12. [1] PLATE  
13. [1] PLATE  
14. [1] PLATE  
15. [1] PLATE  
16. [1] PLATE  
17. 9Z-9211 [2] PLATE  
18. 9Z-9214 [2] ROD AS  
19. 8T-1579 [1] PLATE  
20. [1] BAR  
21. 8T-8920 [2] BOLT (1/2-13X3.25-IN)  
22. [2] PLATE  
23. [1] PLATE  
24. [2] BAR  
25. [2] PLATE  
26. [2] PLATE  
27. [2] PLATE  
28. 1L-4418 [2] SPRING-SHUTOFF  
29. 2K-8467 [2] PIN-SPRING  
30. 5P-1076 [6] WASHER-HARD (13.5X30X4-MM THK)  
31. [2] PLATE  
32. 9Z-9301 [6] PLATE  
33. 3T-9310 [1] PLATE  
34. 7G-6495 [1] COVER  
35. 4L-9337 [1] BOLT (3/8-16X1.5-IN)  
36. 8T-4896 [3] WASHER-HARD (10.2X18.5X2.5-MM THK)  
37. 2K-4973 [3] LOCKNUT (3/8-16-THD)  
38. 3B-4617 [2] PIN-COTTER  
39. 1P-2841 [2] SPACER (0.531X1X0.69-IN THK)  
40. 8T-9496 [2] LOCKNUT (9/16-18-THD)  
  Y   SEPARATE ILLUSTRATION
 
#SEBP23030285
 

9Z-9340: BAR GP-STRIKER

9Z-9340 BAR GP-STRIKER -FRONT
S/N 7TL1-556
710MM (28 IN.) MAXIMUM TRACK WIDTH
PART OF 1Z-0616 MODIFICATION AR
AN ATTACHMENT
i00434563 SEBP2303
  For full view, you need register

Parts for your D9R TRACK-TYPE TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 9Z-9126 [4] BAR  
2. 1D-4709 [8] BOLT (1-8X3-IN)  
  5P-8250 [8] WASHER (28X49X5-MM THK)  
3. 9Z-9339 [1] BRACKET AS  
 
#SEBP23030286
 

125-6696: CASE & FRAME GP

125-6696 CASE & FRAME GP
S/N 7TL1-556
PART OF 125-2485 WASTE HANDLING AR
AN ATTACHMENT
i00522499 SEBP2303
  For full view, you need register

Parts for your D9R TRACK-TYPE TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 125-6699 [1] FRAME AS  
2. 9Z-9378 [2] BAR  
3. 8E-5420 [1] CASE & FRAME AS  
4. 7J-5225 [1] FITTING (1-1/16-12-THD)  
5. 2K-4973 [1] LOCKNUT (3/8-16-THD)  
6. 3T-0395 BE [12] SLEEVE  
7. 5P-1075 [1] WASHER-HARD (10.2X22.5X3-MM THK)  
8. 7S-0530 [1] CLIP  
9. 8P-6334 [16] LUG  
10. 8G-4386 BE [6] SLEEVE  
11. 7T-1099 [9] LINK  
12. 9K-3050 [4] STUD-WELD  
13. 1F-0750 [4] NUT-WELD (3/8-16-THD)  
14. 3Y-7829 [4] BOSS (3/8-16-THD)  
15. 7G-3945 [1] PLATE  
16. 7G-8947 [2] PLATE  
17. 9W-0329 [2] PLATE  
18. 9W-0332 [1] SUPPORT  
19. 9W-0333 [1] SUPPORT  
20. 9P-6544 [1] SUPPORT  
21. 3T-6722 [4] SLEEVE  
22. [2] TUBE AS  
23. 3G-6402 [2] BUSHING  
24. 8T-2502 [4] BOLT (3/8-16X1.125-IN)  
  8T-4896 [4] WASHER-HARD (10.2X18.5X2.5-MM THK)  
25. 3P-8845 [2] BUSHING  
26. 106-8186 [1] VALVE AS-DRAIN (ECOLOGY)  
27. 6F-0711 [1] SEAL-O-RING  
  106-8187 [1] PLUG-DRAIN  
28. 7M-8480 [1] DOWEL  
29. 8P-0420 [2] BEARING  
30. 9W-0330 [4] BEARING  
  B   USE AS REQUIRED
  E   ORDER BY THE CENTIMETER
 
#SEBP23030287
 

126-8881: CASE & FRAME GP

126-8881 CASE & FRAME GP
S/N 7TL1-556
PART OF 125-2147 TRUNNION AR-BULLDOZER
AN ATTACHMENT
i00515965 SEBP2303
  For full view, you need register

Parts for your D9R TRACK-TYPE TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8P-0420 [2] BEARING  
2. 7M-8480 [1] DOWEL  
3. [2] TUBE AS  
4. 8T-2502 [4] BOLT (3/8-16X1.125-IN)  
5. 8T-4896 [4] WASHER-HARD (10.2X18.5X2.5-MM THK)  
6. 3P-8845 [2] BUSHING  
7. 6F-0711 [1] SEAL-O-RING  
8. 106-8187 [1] PLUG-DRAIN  
9. 106-8186 [1] VALVE AS-DRAIN (ECOLOGY)  
10. 3G-6402 [2] BUSHING  
11. 9W-0330 [4] BEARING  
12. 126-8880 [1] CASE & FRAME AS  
  1F-0748 [6] NUT-WELD (1/2-13-THD)  
  4B-1382 [2] PLATE-SPRING CAP  
  7J-5225 [1] FITTING (1-1/16-12-THD)  
  8P-6334 [12] LUG  
  9W-0329 [2] PLATE  
13. 1F-0750 [4] NUT-WELD (3/8-16-THD)  
14. 3Y-7829 [4] BOSS (3/8-16-THD)  
15. 6J-5653 [2] TRUNNION  
16. 7G-3945 [1] PLATE  
17. 7G-8947 [2] PLATE  
18. 7T-1099 [12] LINK  
19. 9K-3050 [4] STUD-WELD  
20. 130-4625 [4] LUG  
21. 9P-6544 [1] SUPPORT  
22. 9W-0333 [1] SUPPORT  
23. 9W-0332 [1] SUPPORT  
24. 108-4084 [1] SUPPORT AS  
25. 110-2966 [1] TRUNNION  
26. 2K-4973 [1] LOCKNUT (3/8-16-THD)  
  5P-1075 [1] WASHER-HARD (10.2X22.5X3-MM THK)  
27. 3T-0395 [12] SLEEVE  
28. 3T-6722 [4] SLEEVE  
29. 7S-3916 [1] CLIP (TAB)  
  7S-3919 [1] CLIP (SLOT)  
30. 8G-4386 [6] SLEEVE  
 
#SEBP23030288
 

8E-5419: CASE & FRAME GP

8E-5419 CASE & FRAME GP
S/N 7TL1-556
PART OF 8E-5438 CHASSIS AR
i00713478 SEBP2303
  For full view, you need register

Parts for your D9R TRACK-TYPE TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. [2] TUBE AS  
2. 8T-2502 [4] BOLT (3/8-16X1.125-IN)  
3. 8T-4896 [4] WASHER-HARD (10.2X18.5X2.5-MM THK)  
4. 106-8187 [1] PLUG-DRAIN  
5. 3G-6402 [2] BUSHING  
6. 3P-8845 [2] BUSHING  
7. 7M-8480 [1] DOWEL  
8. 8P-0420 [2] BEARING  
9. 9W-0330 [4] BEARING  
10. 8E-5420 [1] CASE & FRAME AS  
11. [1] TUBE  
12. [1] TUBE  
13. [1] TUBE  
14. 8E-6390 [1] TUBE  
15. 8E-5427 [1] TUBE  
16. [1] TUBE  
17. [1] TUBE  
18. [1] TUBE  
19. [1] TUBE  
20. [1] TUBE  
21. [1] TUBE  
22. [1] TUBE  
23. [1] TUBE  
24. [1] TUBE AS  
  9D-4439 [1] STUD-WELD (3/8-16X1-IN)  
25. 8G-4386 [6] SLEEVE  
26. 3T-6722 [4] SLEEVE  
27. 3T-0395 [12] SLEEVE  
28. 1F-0750 [4] NUT-WELD (3/8-16-THD)  
29. 2K-4973 [1] LOCKNUT (3/8-16-THD)  
30. 5P-1075 [1] WASHER-HARD (10.2X22.5X3-MM THK)  
31. 7G-3945 [1] PLATE  
32. 7S-0530 [1] CLIP  
33. 7T-1099 [8] LINK  
34. 9K-3050 [4] STUD-WELD  
35. 1F-0748 [4] NUT-WELD (1/2-13-THD)  
36. 4B-1382 [2] PLATE-SPRING CAP  
37. 7J-5225 [1] FITTING (1-1/16-12-THD)  
38. 6F-0711 [1] SEAL-O-RING  
39. 106-8186 [1] VALVE AS-DRAIN (ECOLOGY)  
 
#SEBP23030289
 

8E-9051: COUNTERWEIGHT GP

8E-9051 COUNTERWEIGHT GP
S/N 7TL1-556
4078-KG (8990-LBS)
AN ATTACHMENT
i00416869 SEBP2303
  For full view, you need register

Parts for your D9R TRACK-TYPE TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 6T-3594 [1] COUNTERWEIGHT AS  
  5H-8803 [2] SUPPORT-PIN  
2. 9G-1935 [1] PIN AS-DRAWBAR  
3. 6V-8970 [8] BOLT (1-1/2-6-THD)  
  3S-6162 [8] WASHER-HARD (40.5X67X6-MM THK)  
  5T-4896 [8] SPACER (40.5X67X12-MM THK)  
4. 5P-2566 [12] BOLT (1/2-13X1.5-IN)  
  8T-4223 [12] WASHER-HARD (13.5X25.5X3-MM THK)  
5. 1K-9415 [4] BOLT (1-1/4-7X11-IN)  
  4K-0684 [4] WASHER-HARD (34X55X6-MM THK)  
6. 6T-3591 [1] PLATE AS (RIGHT SIDE)  
7. 8E-8630 [2] LINK AS  
8. 7X-0347 [1] BOLT (5/8-11X2.25-IN)  
  3K-2889 [1] LOCKNUT (5/8-11-THD)  
9. 6T-3590 [1] PLATE AS (LEFT SIDE)  
10. 8E-9289 [1] LATCH  
11. 3T-7566 [6] PIN  
12. 3T-7567 [6] BAR  
13. 6T-3589 [2] PLATE  
14. 6T-3588 [1] PLATE  

Information:

Caterpillar Parts SIS Catalog D9R :

Truck sale:

165,000 USD 
Caterpillar D9R, Construction
- Dozers
CASHMAN EQUIPMENT CO.
132,000 
Caterpillar D9R, Construction
- Dozers
EMPRESAS MATCO, S.A. DE C.V.
Mexico
 
 
 
Caterpillar D 9 R, Construction
- Dozers
ZAHID TRACTOR & HEAVY MACHINERY COMPANY
Saudi Arabia
 
Caterpillar D9RLRC, Construction
- Dozers
OOO MANTRAC VOSTOK
Russia
Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.